L= 9y
EXiRsHER =
HKIS

BT BT EPIRBCERBEL TSV, KERSHERATICBT BHRALLLEL,
AEEE, TEISTTERMOAHMAARETY

S L—>o595 a3y
B =& BEE W
I—FNo. |/O020—AT115
k342 @ 86 DBA-ZNG6
A=h—FE| o ® BRZ DBA-ZC6
ICURR [D, @ FA20D
£ K @ 20124 A~ , @ 20123 A~
o= OHS L= o459 Hoavik, BBEIVOUVRAIT7Y ) —FF—5%ETYT,
" R—/8—IRT—T70—T 4 L2 —DMEEEHEIET D120, T4 L2 —EEHIZRIL TS,

OBEEMOEXF 2017 E1 ARELETOHDTT,
2017 &1 AURERICEHRIN-EFAOBRICOVTIE, BELORFTEEFTHEHVELE LS,

HEEAE  E04521-T25020-00 2017/1/10 4EFL Ver.3-1.01 (RMUFMES. &#) () TvF-~—- IR

oI

COEIFHKS L— 298923 2)RA—TFTy FEBSEVWLITFTWVEEERICHYMNE S SSVET, BITFHELTEMESIC

KE L., BITHETRIEIREICRHE SN TLIRNREFYRLICTHERACIEZSLY,

AEFET (FZIT S RNST BHRA LI,

OAREFIAEFEREICETTTWEE, HELOMOALADBEPEEERRICHILET 5HIZFo TV ELLER
FEFRHBLTCVET,

OBEHRXIIE=ZEIAERRUNBERZRFERA LI LICKYRITBEICOVTE., SZTE—UIZ0EEZZAVIRET
DTHLMLHITTERLLEZSLY,

OAHGEHEAL TELIEES, BEIESSUTAICHHEYT &M, - BBEZFERATLICENTEHNILITLSE
KEICOEFELTIE. —VIOHEFW-LIMRETS,

OARHMRIE/ —<IIEFHEREECHEINTHY ET, / —ILEGFHLUNMIETITIEEIE. AR TOMKEE - iR UVREMEIC
DVWTHRIELzLRFET,

OFHRIARENTOERZEMICERIA SN LOTY, BATIHFERALAGLTLEZE,
This product is designed for use in Japan only. It must not be used in any other country.

OARHURDEHFRIINBREED. WED=OFELHKEEEZTHENHY ET,

OAREFFELKBRT LN HYFTOTARHURLAENDESE CHERLIZSL,

QO HENROPABRRUVARED SEXNEHELORFTEFTHEVELEC S, BREHRETTHEE. EHRE - 3— K No. -
BHHEK - T VB EFRICHBEALESL,

BRLITDFE ARREELKBMEOVELEADCTROITESEEESTHTILTI LS,
AETRHTRDLSIHEELHEAL. BERRUEEE~ORBLALERLTVET,

A%ﬂ: HEERIEAESRE. REEHEE S TEEAH LB
=0

a oy (PREXGERENBEERSBROEESNEBE ()
A;I B SAMRAOREABESADEA
N kB E d. SRMEMARECTERINYWES (HIZE. EWEERUES] )




54
(o) = =
OER L I — MILLZBEEMAOHEBERUEE - KKEMHIET H7=HIZ, RO EEFOTLEEL,
NYTYDIAFTRHEFDE—IFILERHN L THLHEEEToOTLEEL,
FORVEAENTEER BRLEVWE SR EF>THLTIEEL,

N = —
NFE
O AR FDERFAFIERIZITHHRENTCEEL,

CREALECLICRY. REBEOGEEI VD UNENSBASHY ET .
FAREDUREERESBNASHY ET .
OEXEZMDBHNT U O U IL—LADRENFIACH (FTHNATRCGEVVERE) ITTA> TSI EEHRL TS,
- RETEENDLHYET,
O/ THEIZEYNALB VL STV IREENFTENTLEEL,
CEBYNIUDUICAYI VO UNKET ABRNALNHY FES,

OFy FOBRERE/NNA—V IR MIEHLTHY FY, RFTRICER. REOENEEHERLTIESL,

O/ —TNNR—YDEFTEHNLIEA—D—RITOEBEELBRATHLITOTLESZW, BEESBFRIZHVGERE.
A—A—ICTITEHALEEL,

OKRHGOIHNIEEICIToTLEEN, FBELY, BV avIEEXAVTLEZL, REFFTRROBEORRILY
£,

ORI, v MEREUATE CTHRICHM T T LS., BEUEICHFTETS . RILEORCBABKIELET.

OT ITEED =, —FRMICIAT / —T A=Y EBRBEXIEHRELGEVNEIITRELTIEEL,
X, J—=RUNA—YERMS TR, MEXTRATEOES TN TIRICEI—F T LTI,

@V —JO0—AAKDT 4 L2 —OKBIEERMICITHE > TLESL,
(Z#MDEZR )3, 000 ~5 000km ZFf=l 35H~648
T4 ILE—IFRFEY TH, @ A—N—N\J)—0—F#AT1I)LZ— (¢200)
KRG TOAVTFUVRIGEERNEMETLETOTHEMICHESELAELNTCESL,
-BL. FRAAERRUVBREICKYEENERZYETOT, FREEICE>TRLEBVAVILLYBICROOXME - BRESED
LFET,
KERDAVTFURERD L. AUGOMRESEBTELGVNEA YL, EFOIF7 IOA =200 HEHANENT
RMAZEREFERICRANTEALGY ., TV T, BEESIEFRIITBRALHY T,

TPRRLR

OFRHBEEICLYTI VO UHANALLET DT, BERMERZ A TORN—V TS TAOXBEHELET,
B, AR—VYETESEMESATHHEEICE. BIWLTIESL,

OAREMIF/ —TINEFHERECHAESNTEYEITH, EWMELORFEICIYITIOA -2 HABERE
(AFR 72 &) X5, BAFFIEZEE F-CON%GE) #AVVEREEY T« VDR EICHBIEEIHY ET,

O@I7J7AiA—FE HORKBEUHNENTNRIEE (RETATHLTYVHENKE) I, T7704A—42E2HDE2 Y
BEBNTWEIEZEZONEDT, N—VYI)—FEEAVNTEUFEBERETDLIICLTLIESLY,
I770A=2DEHEIE. ANLRAICSWVMIEIZHY £9,
FEAE
(1) TUSUEBIEBIZI7Z7 70— 4Z7EHEI YRS LTLESWL, 6. IV UBEERIII7 704 —4201 U HEHE
Lo TWVWET, EUHEOBERILEDT=H. LIS GHULE) AFELTHLEELTTSLY,

(2 TT770A=2 DU HEICAN > GREMD/NA—Y I ) —F %5~ 10 EREDFTLLEL, (LU HRIEHLEDHT
F7oaiA—2 &Y Iem LLEBEL TEDIFTLZELY)

@) TCIZTT7ES5~10MEBWEDITT, FNRUN—YI —FFBHRNTLEEL, (LY BEBHLEDOIT7I7RA—42
&Y 10cm LUEBEL THREDIFTLEELY)

@) 5PLUEMEBELTERICI7Z 704 —2AE N SEFHICIYMFITTEEL,



mfFFAHiE

1. J—<IL/s—YES L

1) NyTIVDOIAFREF (=) hoy—ITILE—3FILE
B LTS,

(2 YU avhR—2Mh5TA—INAR—REHYIU Y Y
I—2—ATERS LTSN, (E1)

@) R—=RANYFZEED. YO a3 vR—RERHLTLES
L. (E1)

@) TF7I7AA=FtEoYhoaRry2EHLTLESL,
(B2)

®

=

RILEENL, LIYR—BREITI)—F5—RETTT
Oi—8+t YE—fFTRALTIESL, (H2)

6 RILLEHAL, YOO RO YI—B—ATEHHU KDY
JI—a—%FEsNLTESL, (E3)
R—REMANTREEHY FE A

) T72V—FT—APLITF7I7A*—2E ZRNLT
(2EL, (B2)

3 RS_AT115_3-1. 01



2. Xy bX—YEITIF

() MER—RIZTSY ¢ 20ZETH. BLALERIZZITY |
TTEELTLEZEL,. (H4)

@) ANy FIL—N—ZBFIFTLEEN,
(5. 6. ®7)

10. Fv v FHRIL b Me-15 g 10 10 ?
. oz—J7vr M8 o i
1227594y M8 T U e

18. ILTwyda

24 Ny RJ)L—iN—

25. A K)L—/"—ZF—No. 1
26. N KJL—N—RF—No. 2
G-1. RJL b (M - AED)

G-2. RJL b+ (I - BE)

Lursuing the Uttimate in £

ngine Pertormance
lﬂlli:ﬂnm’




@) E=raMrPal—42—A. B, E—rM2alL—2—XF7—No.1, No.2 Z{R{FIFLTLZEL, (8, E10)

@ E—bAroal—3—FZRFIFLTIEEL,

E—rMPalL—42—A

E—r1o2alb—42—XF7—No. 1

E—rM4PalL—42—B

E—hrA22alb—4—XF7—No.2

Rk M6—15\%
L DZAVEE AN ]
ooy M6%
E—krfal—2—

oy
AF—

I5vSFy bk M6 ——I T

(8. M9o. ®M10. ®11)

. Rk M6-20

. Rk MB-15
CRTYDTTyw N6
e

250y bk N6
JLTva

L E=kArYalL—4—A

.=k ralL—42—B

L E—=kAUYalL—F—XF—No. 1
L E=kA Y2 lLb—8—XT—No.3
. E=bkArPal—2—XF7—No. 4
CARUD

. RIL~ (MIE - DAR)

®) fEMNRESF=LRILMEEARFHOL, BELTLES

(A

RS_AT115_3-1.01



(6)

B3RS FITTUR—ER—R=y FIL ¢ 12 ZHft
FTLEEN, BT HEE. R OBICHRDO S —ILT—
TEEEBLGELTITRALEBEVESIZLTLESL,

(E12)

TRRLR

ITILR—, R"—

A=y TIWIEFTHORAALER, EU4LT

BERAWTESITT ~ 2 BEHDHRAATLEEL,
(EEAEMYT 2 F THOACLEEHY FEA)

M

@®

©

IF7I7EA—RE YOO VY #E) YU an
A FITEHAEGZNELSIZLENS, Fv M/ i—YyDOM4
EXEERL TR TSN, COBEREZRHHTE
L SITLTLEEL,

(#EfH1+ LD 2.0 ~ 3. 0N-m{0.2 ~ 0. 3kg-m}) (K1 6)

INT—T7A—KIKIZD 3/ > hik—
Sy, (®13, ®16)

A ¢ 80 ZEUFITTL 2

I7HA FORMEERERL, Y342 MR—XAITIHLIA
ATLEEL, (B13)
ZOMRE. NID—JA—FKKEZTHA FEDOMRICIER %R

[FAENESITLTLIEEL,

IR—, R—R =y TILERMA T BEIE. *
CHIZHBROV—LT—TEEE(BELTT
FTRALAEVWKSICLTLESL,

ITR—, "R—R =y FILEF THORAATZE,
BULGIEZAVTESITT ~ 2 BEHDHIAAT
{fEEEW,

(EEAEMT 5F TROALHERHY FEA)

R—=R=Zw TP 12 T)HK—

t %; HoavaF

m

RT—T70—KK

=
\_

aqrvkkR—R ¢80

I7HAAF

CCICEMERITGENELS

] IZLTLEEL, | 13

ANEE

T URR-WEOBNNHYFTIOT, T7I70A=2t8 RT—J0—=KIK,
IT7H4 FIFERIZE

BLTLSEEL,

NRO—=JO—FKEK - IT7HAF - S5 2a3 0180 TEU21Y oD THEZRTENE S ITHATIFT
CIEEL,

[I771 FomE > rcBd 375 |

L

Wﬁn@utm&
N

ﬂmlh&otu%
7N

[I770A—5C Y OmME> IR |

® 8

\ ¥ 4 "V 4
HOICEOTLS BT HLTLS
A 7N




() FIEA IR R—F2EFTTHRIL b EDZH, TT7H ) —F R T—% FEICHAADHRIZEMAT T LTS,
(14, W15, X16)

£555)

N %@ﬁ T =
)%y bA—YERRFLTCESL, (@14, @16, ©17)
ITHA RESH a8 TEDMIZRRERBTENESIZLTESL,

XA Y ML

FEE LY
Tightening torque
25N-m {2.55kgf-m}

1. XD —270—&IK 14. R)L b M6-15
2. I7HAFR 15. RFY 25Ty +w N6
3. Yo avnaT 16. FL—rT v x M6
4. aA v bkR—R ¢80 17. 252+ v b+ M6
5. YaA v rk—X ¢ 7T5 19. EX  M4-12
6. TF7O)—FRT— 2. h5— M
1. AART— G4 T7704A—2 Y (HHIE)
8. R—R/NU K 156 G-5. 7A—/N\AFK—R (#ME)
9. R—R/NU K #48 G-6. A)LHE R—ZEAFHFARIL b (BEE)
| 16

7 RS_AT115_3-1. 01



(1) D= R—FKENRT A B EETFHE LBV S ITHESR
ROTLEEL, FBNRES1=L, R—RNUF KL
FEEELTLEE W, COBR—X/NY R - R)L k%6
HTELNESITLTLEEL,

TRRLR
NRT—270—FKEDKR—RANY RE#EDH BT, TEDE
RIZKVFEHT EEMBETEIHEN’HY ET,
(FSAN—2NBETITHTT, RYIRALUFIEHANRAY
FTELLOLBIRFERALEWTLESWL, PLE2BIEH
THGRIFNEMREL THREOTLLESLY, )
WHTEDENRT—TO—AENEREITHIET HHEH
HYET, T FILY:2.0~3.0Nm {0.2~0.3 kg'm})

() TT77R4A=FEoFICary 2 &EREL TSI,

(I Ny TYDIAFREEF (=) IZ7—TNLE—IFILER
FFTLEEL,

1. ARART—%&2a( v b R—RIZHTH S,
2. R—RANY FTRARRT—¢EDaA v bR—R%E
HEFDHT B

T 48 TR DR
IO URERIORERR IO URERORER
HRIEE TR ERIER TR
I T R—REDEREHLHE> TV, FEMS T T7RNHZELD
NYTYDIAFRAGEFIZT—TILE—2F)L

MHEEICERFF SR TSH.

BC2LIEEMALETHEVAL—XIZT YD VAR
ALAZH.

R—=RN\Y FAERITHE > TLSH.

BAICEDTFHEFLLA.

RIL k- F v FMEOROTENIEAE A,

TA R DTREIZEEIG L.

B 13 =B A D ER R & Fi L TLVE LA

IO UERIEL. RILEABATHGEND,
( BEERTER DR (T FESR




N=YY R}

No ) ES (2 ] No X3 E TR G No X3 £ LS ]
NT—278— ¢ 200 . ~ Ay Rb—n—

| S0 |8l Awnr |2 me-20 | [25) J7 0 [

2| TFHAE |1 1l Awur |7 Me-15 | [26] T2V |

XT7—No.2

E—F
o | f27}a>sal—s1

RFYY
AV

o3y
147

E—r
Safvk ¢ 80 TL—v ' Sy L—h—
o 7RI @ s | 18] ousn |9 o | [o8lt>>ab=5-1 %
o , E—1
aqrb 75 75T &) NS
5| 2T @ ss | 7] 350 7| & | o (el
E—r
IO Y—F LT s Yyal—5— &
6|T77 7 f UEPCFPAHNC) 0l 12 s '
E—r
7| RART— |1 Q/Gf ¢ 80 A [19 Ex 2 % M4-12 314;~‘/_le—§—1
7— No.
E—*F A
glr—zso k1] Cop | w6 |[o] 55— |2| @ | m || 17z
T— No.
N oy R—2Z W or 53
o |-z k]3| Coop | me | |a| N5, | ®Q/ 12 ||| zHrs 1=
10 :\:ﬂ'?jllyhj 2 % Mg-15 [ |22 TLAR— |1 @ |l 543597 [5| ~—"
Dx—7 N -
| 2307 2| & | w ||| Ts7 | @ 620 | [385| 27 wn— |1
12| 7777 2| @D | w | |og|~yen—sie] 36| mimsEE |1 s
iy - B8

TRIE(TEER L TV 2K 2012, BEEEET AHIICIIBRTHERREZT>TLIEEL,
OLEHEBERSAN—DERETT., BTEELTLLLEEL,
Q@1 —H—T=aTFI)VIZEBEINTVLASBELSMIEMEFITKRBELTIZEL,
OR—/N—/XT—TA—T 4 LA —DHREEHIFT 512D, T4 —DOTHRITEHRMICT > T,
(RDEZR) 3,000 ~5, 000km £/=1&3~HA~64~A4
BL. FRAAERUVBREIZKYESENBRERYETOTENERICK >TIEROOXBELTTHLET,
R|T 4 LB —ILRIEY TT,
g% R—/—/J—7J0— ¢200XMATIILE—
OHEZEDBRIIFEHCEHE TIEEICHLES . BTEMEFITKEBELTIESLY,
QiETH. EE - ER - RPZEDELAHH>HBAICIE, A—HF—< a7 THULTLESL,
OKHREEOLNDIBIE. BT ROA—F—DE=DHICHIRFRBAZEEEL LS,
OAHUZEHENSINTIRICIT, BTEMEFICEKBELTIEZEL,

779—-H—ERICD\T
AHURIZEATE2EBUOEDLEIX, EFEEFLEFSELORFTEETSHVEDLEL LS,
KEDZHABIL., PEELIZEFEIT L EADYFEITOTHONLOHITERLLESLY,

9 RS_AT115_3-1. 01



L E RACING SUCTION

NAME OF PRODUCT]| Racing Suction Intake Kit
PART NUMBER 70020—AT115

TOYOTA 86 ZN6
APPLICATION | gygaRu  BRZ ~ ZC6
ENGINE FA20D

YEAR 2012 - 2016

Published in January, 2017 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform ser-
vice operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and ba-
sic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless these as-
sumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety precautions
contained in the factory service manual.

@ This manual indicates items you need to pay attention to in order to install this product safely and lists precautions
to avoid any possible damage and/or accidents.

@ HKS will not be responsible for any damage caused by incorrect installation and/or use of this product.

@ HKS will not be responsible for any labor expenses, related fees or losses incurred during vehicle downtime.

@ This product was designed based on installing it onto a factory vehicle. The performance and/or safety cannot be
guaranteed if this product was installed onto other inapplicable vehicles.

@ The specifications of this product are subject to be changed without notice.

@ This manual is subject to be revised without notice.

@ For any lost parts, consumables or manual, please contact an Authorized HKS Dealer.

SAFETY PRECAUTIONS

WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.
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- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

CAUTION

@ Replace the air filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement air filter elements are sold separately.

% Do not wash the air filter elements as the filtration properties will be degraded.
 There are certain conditions where, depending on dirt buildup, the filter may need to be
cleaned/replaced earlier than the above recommended intervals.

X If the vehicle and the product are not maintained properly as mentioned above, the product may not
perform properly and the airflow meter sensor may not be able to detect the intake air volume accurately;

it can lead to engine damage or faulty conditions.

ADVICE:
@ This product was designed based on and for the factory vehicle; however, additional fuel settings may be necessary
depending on vehicle application.
@ |[f the airflow meter intake air temperature sensor is dirty (blackened, no visible shine) it can be assumed that the sensor
itself is also dirty. Using the automotive parts cleaner, carefully clean the sensor.

INSTALLATION PROCEDURE
. REMOVAL OF FACTORY PARTS

(1) Disconnect the negative terminal of the vehicle’s battery.

”~ A

(2) Disconnect the bow-by hose and the sound-creator pipe 7 : L 1 ) Blw~by Hose |
from the suction hose. (Dia.1) ; ] AN A &

(3) Loosen the hose clamp to remove the suction hose. (Dia.1)
Air Cleaner *

C_asa
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(4) Disconnect the airflow meter sensor connector. (Dia.2)

(5) Remove the bolt to remove the resonator , the air cleaner
case and the airflow meter sensor together. (Dia.2)

Air Cleaner |
Case

\

(6) Remove the bolt to remove the sound-creator pipe and the
sound-creator. (Dia.3)
It is not necessary to remove the hose.

(7) Remove the airflow meter sensor from the air cleaner case.
(Dia.2)

12



2. INSTALLING THE KIT

(1) Insert the 20mm plug to the factory hose, and secure the
hose using tie wraps. (Dia.4)

R /n.' A1

Plug

(2) Install the head louver. (Dia.5, 6, 7)

10. Bolt M8-15
11. Wave Washer M8
12. Flange Nut M8
18. Rubber Bushing
24. Head Louver
25. Head Louver Bracket No.1 18
26. Head Louver Bracket No.2
G-1.Bolt (Factory-A)
G-2.Bolt (Factory-B)

Lursuing the Uttimate in £1 nce and Etticie,
ncy.

—TAEING SUGTITN =
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(3) Temporarily assemble the heat shield panel A, B, heat shield bracket No.1 and No.2. (Dia.8, 10)

Heat Shield Bracket Mo.1

Heat Shield Panel A Heat Shield Panel B
, Bolt M6-15
/
Lock Washer M6
Flat Washer M6
Heat Shield Panel ——=
Heat Shield Bracket ;
Flange Nut M6 ——— L1

Heat Shield Bracket No.2 ||] ia. 8

(4) Temporarily install the heat shield panel. (Dia.8, 9, 10, 11)
v . ‘.._.% :'.h-._._-ﬂ':‘.‘-’:) —

13. Bolt M6-20
14. Bolt M6-15
15. Lock Washer M6
16. Flat Washer M6
17. Flange Nut M6
18. Rubber Bushing
27. Heat Shield Panel A
28. Heat Shield Panel B
29. Heat Shield Bracket No.1
31. Heat Shield Bracket No.3
32. Heat Shield Bracket No.4
33. Sponge Tape
G-3.Bolt (Factory-D)

ﬁ 13
14 ® 15
®

15
O 16

(5) Position the heat shield panel to the vehicle. Once the posi-
tion is determined, secure the heat shield panel to the ve-
hicle using the supplied bolts.



(6) Install the supplied elbow and 12mm hose fitting. Wrap the
threaded section with Teflon tape to prevent air leakage.
(Dia.12)

ADVICE:
After tightening the hose fitting and elbow by hand, tighten it an-
other one to two turns using the appropriate tools. (It is not nec-
essary to tighten the fittings to the point where the nut touches
the pipe.)

(7) Assemble the airflow meter sensor as illustrated in Diagram 16.
Ensure that the factory airflow meter sensor’s O-Ring is seated
correctly, making sure it does not get pinched in the suction pipe.
Tighten with the supplied M4 screws.

Do not over-tighten.
Tightening torque: 2.0~3.0 N-m (0.2~0.3 kg-m). (Dia.16)

When intalling the hose fitting and elbow, wrap the
threaded section with Teflon tape to prevent air
leakage.

After tightening the hose fitting and elbow by hand,
tighten them another one to two turns using the
appropriate tools.

(It is not necessary to tighten the fittings to the
point where the nut touches the pipe.)

12mm Hose Fitting Elbow

\ / Suction Pipe

Dia.12
(8) Install joint hose 80mm to the filter assy. (Dia.13, 16) Filter Assy T Joint Hose 80mm
(9) Press and insert the air guide into the joint hose. (Dia.13) Air Guide
Make sure not to leave any gaps between the filter assy
and air guide. ——
Do not leave
aps here. -
- ¢ Dia.13
/N\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor,
the filter assy, and air guide correctly.

Mount the filter assy, air guide and the suction pipe with no gaps.

A|r Guide Mountmg

L

N

3y
”
\of

¢

[ Airflow Meter Sensor Mounting |

® T

Aol b4
”~ ~

15
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(10) Loosen the factory alternator installation bolt, and temporality install the bracket after inserting the bracket between the

portion "F". (Dia.14, 15, 16)
e ———

"

,

A' Blow-by Ho:
D, 5

(11) Temporarily assemble the kit parts. (Dia.14, 16, 17)
Make sure not to leave any space between air guide and suction pipe.

Throttle

fRitF LY
Tightening torque
25N-m {2.55kgf-m}

© O NOOU A W®WN S

. Filter Assy

. Air Guide

. Suction Pipe

. Joint Hose 80mm
. Joint Hose 75mm

Bracket

. Universal Bracket
. Hose Clamp #56
. Hose Clamp #48

14. Bolt M6-15
15. Lock Washer M6
16. Flat Washer M6
17. Flange Nut M6
19. Screw M4-12
20. Collar M4
G-4. Airflow Meter Sensor (Factory)
G-5. Blow-by Hose (Factory)
G-6. Alternator Installation Bolt (Factory - F)

1

Dia.16

16




(12) Position the air cleaner to the vehicle, avoiding
unnecessary contact with other parts of the vehicle. Once
the position is determined, secure the air cleaner to the
vehicle using the supplied hose clamps and bolts.

Do not over-tighten the clamps and bolts.

ADVICE:

Use of proper tools can help avoid over-tightening of hose
clamps. (Screw drivers are recommended. Do not use boxed
wrenches since they tend to use more force.) If over-tight-
ened, the air cleaner may bend or become damaged. (Tight-
ening torque: 2.0~3.0 N-m {0.2~0.3 kg-m})

(13) Reconnect the airflow meter sensor connector.

(14) Reconnect the negative terminal to the vehicle’s battery.

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:

Completed

1. Position Universal Bracket onto Joint Hose as shown.
2. Slip Hose Clamp over the bracket and onto
the hose.Tighten the clamp. Dia.17

@ Make sure all pipes and hoses are routed and connected correctly.

@ Make sure all hose clamps are tightened.

@ Make sure the negative cable terminal is securely attached to the battery.

@ Make sure all bolts and nuts are tightened.

@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.

@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.

@ Make sure the installed parts are not hitting each other.
@ Make sure there are no issues idling.

@ Make sure there are no loose parts after the engine is stopped.

17

RS_AT115_3-1.01



PARTS LIST

No. Description Qty Image Remarks No. Description Qty)| Image Remarks | |No. Description Qty Image Remarks
1| FilterAssy |1 @ -280(?mm 13 Bolt 2 % M6-20 | [25 g;i‘l’(:f;‘ée{ 1 Rﬂ
2| AirGuide |1 ® 14|  Bott |7 % M6-15 | [26 g;iigf;‘éezr 1 E%
3 | Suction Pipe | 1 % 15| Lock Washer | 9 @ M6 27 Hia;nSeTi:Id 1 @
4| Joint Hose |1 @ 8L0=n5121 16| Flat Washer |9 M6 28 H(;aatnz:\igld 1 %
5| JointHose |1 @ 752_:2 17| Flange Nut |7 5@/’ M6 29 Bi-::;t(esthrijii 1
o e |2 | o2 | o g,
7 U;:;’ZZ‘;"' 1 Qé)/ gomm | [19| screw |2 % M4-12 | [31 B":gglt(;h,ifo'% 1 %
8 | Hose Clamp | 1 @% #56 20 Collar 2 M4 32 B'::;t(esth,iﬁ)li 1 )
9 | Hose Clamp | 3 @% #48 21| Hose Fitting | 1 @ 12mm | |33| Sponge Tape | 1 @
10| Bolt |2 % Me-15 | [22|  Elbow |1 @ 34| Tewrap |5[,—"
11|Wave Washer| 2 @ M8 23 Plug 1 @ 20mm | |35 Sticker 1 %
12| Flange Nut |2 5@/’ M8 | 24| Head Louver | 1 | —&E 36 '”I\Sﬂt;‘]it;?” 1 s

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.
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http://www.hks-power.co.jp/
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